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Pos. Id Q.ty Description Note

1 31211100 NUT M10

2 31423105 SPRING WASHER 10,5

3 31312102 STUD BOLT M10X40X24X12

4 52448187N AXLE SHAFT

5 53243851N HUB

6 58043855 GASKET

7 38213002 OIL SEAL 30X40X7

8 37111253 BEARING 6005 (25X47X12)

9 31241080 HEXAGON SELFLOCK NUT M8

10 31423084 SPRING WASHER 8,4

11 31312080 STUD BOLT M8X46X20X12

12 59048181 DIFFERENTIAL GEAR

13 35111047 SEEGER RING I 47 DIN 472

14 56148184 RING

15 37111250 BEARING

16 56448183 SPACER

17 56448196 COUPLING

18 58043874 SPRING

19 52448188N AXLE SHAFT

20 56443871 ROD

21 31112166 SCREW TE C/F M8X25 DIN 6921 8G

22 38111400 O-RING (14,00X1,78)

23 58043881Z SPRING

24 35211060 SEEGER RING E 6 UNI 7434

25 56156219Z LEVER

26 56156828Z STOP

27 31241084 SELFLOCK NUT M8 6S

28 56156827N STOP

29 31112167 SCREW TE C/F M8X30 DIN 6921 8G


